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Iltems you will need:

-+ 1x 18mm Baltic Birch (or
material of your choice),
one standing table nests
inas'x5' (1500 x 1500mMm)
half sheet.

+ 3X 20" 4080 series
extrusion (ultralight)

+ 2Xx 660mm x 20mm Linear
Rail

+ 4x 20mm Linear Bearing
Block

+ 4x Leg Plates and Feet

+ 1x 24"xY%" keyed shaft

+ 2x %" locking collar

+ 2x %" keyed mounting

flange

- 1x6"x¥2" rod

- Various M5 and M8
fasteners

For Use with:
Cut 2D/ VCarve/ Aspire
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Nathan is a partner and director of product management at CNC Router Parts LLC, a company that
supports individuals and volume production businesses with affordable industrial CNC machines,
parts, software, advise, and accessories. Nathan enjoys engaging with customers, content partners,
and designing and creating open source sample fabrication projects for the CNC Router Parts
project library and YouTube channel.

This project is an adjustable standing desk with an
industrial aesthetic and incorporates design
elements familiar to CNC enthusiasts, such as a rack
and pinion inspired motion, gears with key'ed shaft
to synchronize motion between each side, and, of
course, 20mm Linear Profile Rails and bearing blocks
from our PRO Series CNC machines.

Download, review and machine the standing
desk parts

Gather the routed standing
desk parts (left) along with the
hardware and linear rail kit
(right).
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Using M5 fastener to install M5 threaded inserts into fixed leg rail fastening locations (repeat for other side)

Line up linear rail on fixed leg and install M5 fasteners
(repeat for other side)
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H Install feet plates onto two of the three pieces of 40x80mm extrusion using M8 fasteners and roll-in T-nuts
{shown sliding them in).




Vectric

PASSIONATE ABOUT CNC

7 FREE Project of the Month
J Adjustable Standing Desk

Slide moving leg onto fixed leg by lining up the lower linear bearing block with the linear rail and slide down.
(repeat for other side)

Insert 12" keyed shaft through both sides of the fixed
legs as shown

11.
. Install mounting flange on V2" keyed shaft, align the keyways, install key, and tighten set screw (repeat for
other side)
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Align moving legs to same position, install gear, and secure with M5 fasteners.

o —

Install M8 threaded inserts into table top attachment pieces.

Temporarily fasten table top attachment pieces to moving leg
{repeat for other side)
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Align table top and clamp

trace table top attachment pieces onto underside of table top

remove table top attachment
pieces, align with marks and
fasten to table top
(counterbore / pocket screw
Jjig shown).
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Fasten table top to moving leg using M8 fasteners {repeat for other side)

Insert locking pin through lock hole in
one of the fixed legs and secure the
shaft collar on the outside, keeping the
pin captive but able to move into the
holes in the gear (table height locked)
and clear of the gear (table height
unlocked).
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